
MODEL G0715P
POLAR BEAR SERIES®

10" HYBRID TABLE SAW
w/RIVING KNIFE

OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.



This manual provides critical safety instructions on the proper setup, 
operation, maintenance, and service of this machine/tool. Save this 
document, refer to it often, and use it to instruct other operators. 

Failure to read, understand and follow the instructions in this manual 
may result in fire or serious personal injury—including amputation, 
electrocution, or death.

The owner of this machine/tool is solely responsible for its safe use. 
This responsibility includes but is not limited to proper installation in 
a safe environment, personnel training and usage authorization, 
proper inspection and maintenance, manual availability and compre-
hension, application of safety devices, cutting/sanding/grinding tool 
integrity, and the usage of personal protective equipment.

The manufacturer will not be held liable for injury or property damage 
from negligence, improper training, machine modifications or misuse.



Table of Contents
INTRODUCTION ............................................... 2

SECTION 1: SAFETY ....................................... 7

SECTION 2: POWER SUPPLY ...................... 12

SECTION 3: SETUP ....................................... 15

SECTION 4: OPERATIONS ........................... 27

SECTION 5: SHOP MADE SAFETY 
ACCESSORIES .............................................. 46

SECTION 6: AFTERMARKET ACCESSORIES 
FROM GRIZZLY ............................................. 54

SECTION 7: MAINTENANCE ......................... 57

SECTION 8: SERVICE ................................... 59

SECTION 9: WIRING ...................................... 72

SECTION 10: PARTS ..................................... 75

WARRANTY AND RETURNS ........................ 85



INTRODUCTION

Machine Description

Contact Info

your machine may not exactly match the
manual

www.grizzly.com

Manual Accuracy



Identification

Figure 1. 

For Your Own Safety Read Instruction 
Manual Before Operating Saw

a) Wear eye protection.
b) Use saw-blade guard and spreader for 

every operation for which it can be used, 
including all through sawing.

c) Keep hands out of the line of saw blade.
d) Use a push-stick when required.
e) Pay particular attention to instructions 

on reducing risk of kickback.
f) Do not perform any operation freehand.
g) Never reach around or over saw blade.



MODEL G0715P 
POLAR BEAR SERIES 10" HYBRID TABLE SAW 

W/RIVING KNIFE

MACHINE DATA 
SHEET

Product Dimensions:

Shipping Dimensions:

Carton #1

Carton #2

Carton #3

Electrical:



Motors:

Main

Main Specifications:

Blade Information

Cutting Capacities

Table Information

Fence Information



Miter Gauge Information

Construction

Other Related Information:

Other Specifications:

Features:



For Your Own Safety, Read Instruction 
Manual Before Operating this Machine

The purpose of safety symbols is to attract your attention to possible hazardous conditions. 
This manual uses a series of symbols and signal words intended to convey the level of impor-
tance of the safety messages. The progression of symbols is described below. Remember that 
safety messages by themselves do not eliminate danger and are not a substitute for proper 
accident prevention measures.

WEARING PROPER APPAREL.

HEARING PROTECTION.

MENTAL ALERTNESS. 

OWNER’S MANUAL.

EYE PROTECTION.

HAZARDOUS DUST. 

Indicates a potentially hazardous situation which, if not avoided, 
MAY result in minor or moderate injury. It may also be used to alert 
against unsafe practices.

Indicates a potentially hazardous situation which, if not avoided, 
COULD result in death or serious injury.

Indicates an imminently hazardous situation which, if not avoided, 
WILL result in death or serious injury.

This symbol is used to alert the user to useful information about 
proper operation of the machine.NOTICE

Safety Instructions for Machinery

SECTION 1: SAFETY



DISCONNECTING POWER SUPPLY.

APPROVED OPERATION.

DANGEROUS ENVIRONMENTS. 

ONLY USE AS INTENDED.

USE RECOMMENDED ACCESSORIES.

CHILDREN & BYSTANDERS. 

REMOVE ADJUSTING TOOLS.

SECURING WORKPIECE.

FEED DIRECTION.

FORCING MACHINERY.

GUARDS & COVERS.

NEVER STAND ON MACHINE.

STABLE MACHINE. 

AWKWARD POSITIONS.

UNATTENDED OPERATION. 

OFF

MAINTAIN WITH CARE.

CHECK DAMAGED PARTS.

EXPERIENCING DIFFICULTIES. 



Additional Safety for Table Saws

HAND POSITIONING.

BLADE GUARD.

RIVING KNIFE.

KICKBACK.

FEEDING WORKPIECE.

FENCE.

PUSH STICKS/BLOCKS.

CUT-OFF PIECES.

OFF

BLADE ADJUSTMENTS.

OFF

CHANGING BLADES.

DAMAGED SAW BLADES.

DADO AND RABBET OPERATIONS. 

CUTTING CORRECT MATERIAL.



Below are ways to avoid the most common 
causes of kickback:

Preventing Kickback

Statistics show that most common acci-
dents among table saw users can be linked 
to kickback. Kickback is typically defined as 
the high-speed expulsion of stock from the 
table saw toward its operator. In addition to 
the danger of the operator or others in the 
area being struck by the flying stock, it is 
often the case that the operator’s hands are 
pulled into the blade during kickback.

Even if you know how to prevent kickback, it 
may still happen. Here are some ways to pro-
tect yourself if kickback DOES occur:

Protecting Yourself 
From Kickback



VERY 

Arbor:

Bevel Edge Cut:

Page 38

Blade Guard Assembly:

Page 32

Crosscut:

Page 37

Dado Blade:
Page 38

 

Dado Cut:

Page 38

Featherboard:

Page 46

Kerf:

Kickback:

Non-Through Cut:

Page 28

Parallel:

Perpendicular:

Push Stick:

Page 49

Rabbet:

Page 41

Rip Cut:

Page 36

Riving Knife:

Page 35

Straightedge:

Thin Kerf Blade: 

Through Cut:
Page 

28

Glossary of Terms



SECTION 2: POWER SUPPLY

Availability

Electrocution, fire, or 
equipment damage may 
occur if machine is not 
correctly grounded and 
connected to the power 
supply.

Full-Load Current Rating

Full-Load Current Rating at 220V ....... 8 Amps
Full-Load Current Rating at 110V ...... 16 Amps

For your own safety and protection of 
property, consult a qualified electrician if 
you are unsure about wiring practices or 
electrical codes in your area.

Note: The circuit requirements listed in this man-
ual apply to a dedicated circuit—where only one 
machine will be running at a time. If this machine 
will be connected to a shared circuit where mul-
tiple machines will be running at the same time, 
consult a qualified electrician to ensure that the 
circuit is properly sized for safe operation.

Circuit Information

Circuit Requirements for 220V

Nominal Voltage .............................. 220V/240V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Circuit Rating ...................................... 20 Amps
Plug/Receptacle ............................. NEMA 6-20

Circuit Requirements for 110V

Voltage Conversion 

Nominal Voltage ...............................110V/120V
Cycle ..........................................................60 Hz
Phase ........................................... Single-Phase
Circuit Rating ...................................... 20 Amps
Plug/Receptacle ............................. NEMA 5-20



Extension Cords

Minimum Gauge Size ...........................12 AWG
Maximum Length (Shorter is Better).......50 ft.

Grounding Requirements

Figure 3. 

5-20 PLUG

GROUNDED
5-20 RECEPTACLE

Figure 2. 

6-20 PLUG

GROUNDED
6-20 RECEPTACLE

Serious injury could occur if you connect 
the machine to power before completing the 
setup process. DO NOT connect to power 
until instructed later in this manual.

For 220V operation:

For 110V operation:



Voltage Conversion

Items Needed Qty

5.

6.

7.
Figure 6

NOTICE
This manual was current at the time of print-
ing; however, if the wiring diagram provided 
on the inside cover of the motor junction 
box conflicts with this manual, always use 
that wiring diagram instead, as it will accu-
rately reflect any changes that may have 
occurred after printing.

Converting G0715P to 110V
1.

2.

3. 
Figure 4

Figure 4.

4. 

Figure 5
Step 2

Figure 5.

Figure 6.

8.

Wiring 
Page 72



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

SECTION 3: SETUP

Needed for Setup

Description Qty

This machine and its com-
ponents are very heavy. 
Get lifting help or use 
power lifting equipment 
such as a forklift to move 
heavy items.

 please call us immediately 
at (570) 546-9663 for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

SUFFOCATION HAZARD!
Keep children and pets away 
from plastic bags or packing 
materials unpacked with this 
machine. Discard immediately.



Hardware Recognition Chart



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Box Contents:  (Figures 7–9) Qty
A. 
B. 
C. 
D. 
E.
F. 
G. 
H. 
I. 
J.
K.
L. 
M. 

Hardware (Not Shown) Qty

Figure 7.

Figure 9. 

Figure 8.



Hardware and Tools (Not Shown) Qty

Figure 10.

Components Qty
N.
O.
P.
Q.
R.



Before cleaning, gather the following:

Basic steps for removing rust preventative:

1.

2.

3.

4. Steps 2–3

Gasoline or products 
with low flash points can 
explode or cause fire if 
used to clean machin-
ery. Avoid cleaning with 
these products.

Many cleaning solvents 
are toxic if concentrat-
ed amounts are inhaled. 
Only work in a well-venti-
lated area.

NOTICE
Avoid chlorine-based solvents, such as 
acetone or brake parts cleaner, that may 
damage painted surfaces. Test all cleaners 
in an inconspicuous area before using to 
make sure they will not damage paint.

Cleanup



Site Considerations

Figure 11.

Weight Load
Machine Data Sheet

Space Allocation

See below for required space allocation.

Physical Environment

Electrical Installation

Lighting
Children or untrained people 
may be seriously injured by 
this machine. Only install in an 
access restricted location.



Assembly 4.

Figure 14

Figure 14.

5.

6.

7.

Step 5 Figure 15

Figure 15.

To assemble the table saw:

Figure 13.

3. 

Lubrication Page 58

1. Figure 12

Figure 12.

2.

Figure 13



8.

Figure 16

Figure 16.

Figure 
17

Note: After reinstalling wings, remove all 
excess masking tape with a razor blade.

Figure 17.

9. 

Figure 18

10.

Figure 19

Figure 19.

Figure 18.

11. 

Step 10



12.

Figure 20

Figure 20.

16.

17.

 Note: It is permissible for the back of the 
fence to pivot outward not more than 1⁄64" from 
being parallel with the miter slot. This creates 
a slightly larger opening between the fence 
and the blade, at the rear of the blade, to 
reduce the risk of workpiece binding or burn-
ing as it is fed through the cut. Many wood-
workers intentionally set up their fence in this 
manner. Keep this in mind before adjusting 
your fence. For more details, see Figure 117 
on Page 69.

Figure 22.

Step 18

Fence Adjustments Page 
67

Miter Slot to Blade Parallelism
Page 63

13.

14. Blade 
Installation Page 31.

Figure 21.

15. 
Figure 21

 Note: Make sure the cam foot contacts the 
cam on the fence lock handle before you 
place the fence on the rail; otherwise, the 
fence will not lock onto the rail tube.



Figure 24.

23.

Figure 24

Power Connection

Page 12

To connect to the power supply:

1.

2.

3. 

18.

19.

20.

21. 

Figure 23

Figure 23.

22.  Page 
32.



Figure 25.

DO NOT operate the Model G0715P without 
an adequate dust collection system. This 
saw creates substantial amounts of wood 
dust while operating. Failure to use a dust 
collection system can result in short and 
long-term respiratory illness.

Recommended CFM at Dust Port: 400 CFM
Do not confuse this CFM recommendation with 
the rating of the dust collector. To determine the 
CFM at the dust port, you must consider these 
variables: (1) CFM rating of the dust collector, 
(2) hose type and length between the dust col-
lector and the machine, (3) number of branches 
or wyes, and (4) amount of other open lines 
throughout the system. Explaining how to cal-
culate these variables is beyond the scope of 
this manual. Consult an expert or purchase a 
good dust collection "how-to" book.

Dust Collection To connect a dust collection hose:

1.
Figure 25

2.
Note: A tight fit is necessary for proper 

performance.

Components and Hardware Needed: Qty



Test Run

Troubleshooting Page 59

To test run the machine:

1.

2.
Power 

Connection Page 24

3.
ON

4. OFF

5.
Figure 

26

SECTION 7: SERVICE

Adjustments that should be verified:

1. Page 61

2. Page 63

3. Page 66

Recommended 
Adjustments

6.

Figure 26.



SECTION 4: OPERATIONS

Damage to your eyes, lungs, and hearing 
could result from using this machine without 
proper protective gear. Always wear safety 
glasses, a respirator, and hearing protection 
when operating this machine.

For Your Own Safety Read Instruction 
Manual Before Operating Saw

a) Wear eye protection.
b) Use saw-blade guard and riving knife for 

every operation for which it can be used, 
including all through sawing.

c) Keep hands out of the line of saw blade.
d) Use a push-stick when required.
e) Pay particular attention to instructions 

on reducing risk of kickback.
f) Do not perform any operation freehand.
g) Never reach around or over saw blade.

NOTICE
If you have never used this type of machine 
or equipment before, seek training from an 
experienced machine operator or read "how 
to" books before beginning any projects. 
Regardless of the content in this section, 
Grizzly Industrial will not be held liable for 
accidents caused by lack of training. 

To reduce the risk of 
serious injury when using 
this machine, read and 
understand this entire 
manual before beginning 
any operations.

Operation Overview

To complete a typical operation, the operator 
does the following:

1.

2.

3.

4.

5.

6.

7.

8.

9.



Figure 27

Basic Controls

START/STOP Switch: 

Blade Tilt:

Figure 28

Blade Height

Fence Lock: 

Non-Through & 
Through Cuts

"

Non-Through Cuts

Figure 29.

Figure

Figure 30.

Through Cuts

Figure

Figure 28. 



Blade Size Requirements:

Blade Requirements

Figure 31. 

Blade Selection

Ripping Blade Features:

Workpiece 
Inspection

Before cutting, inspect all 
workpieces for the following:

Material Type:

Foreign Objects:

Large/Loose Knots:

Wet or “Green” Stock:

Excessive Warping:

Minor Warping:



Figure 32. 

Crosscut blade features:

Figure 34. 

Laminate blade features:

Figure 33. 

Combination blade features: Thin Kerf Blade:

Blade Requirements

Figure 35. 

Dado Blades
Stacked Dado Blade (see below):

Wobble Dado Blade:



Blade Installation

To install the blade:

1.

2.

5.  

6. 

Before proceeding with the next step, wear 
gloves to protect your hands while handling 
and installing the blade.

Note: The arbor nut has right hand threads; 
turn it counterclockwise to loosen.

3. Figure 37. 

4.  

Figures 37.

Figure 36.



Blade Guard 
Assembly

Figure 38

Figure 38.

Guard

Spreader

Installing Blade Guard & Spreader
1. 

2.

3. Figure 39

4. 

5.

Figure 39.

In order to work properly, the spreader 
cannot be bent or misaligned with the blade. 
If the spreader gets accidentally bent, take 
the time to straighten it or just replace it. 
Using a bent or misaligned spreader will 
increase the risk of kickback! Refer to 
Page 66 to check or adjust alignment if 
necessary.



Figure 40. 

Figure 41.

7.

8.

Figure 41

" Page 
66

Figure 40.

6.

Anti-Kickback Pawls

Figure 
42  

Figure 42



Enabling Pawls

Figure 42 
Page 33

When to Use the Blade Guard

When Not to Use the Blade Guard

IMPORTANT

Disabling Pawls

Figure 43

We do not recommend disabling the pawls 
during normal operations unless absolutely 
necessary. In most situations, disabling the 
pawls will increase your risk of serious per-
sonal injury in the event of a kickback. 

The pawls are sharp and can lacerate fingers 
or hands. Use caution, and wear leather 
gloves when handling the pawls to reduce 
the risk of injury.

To disable the pawls:

1.

2.

Figure 43



Riving Knife

Figure 44

Figure 44.

Figure 45

Figure 45

When to Use the Riving Knife

When Not to Use the Riving Knife

we strongly recommend

How to Install the Riving Knife 

Blade 
Guard Page 32

To ensure that the riving knife works safe-
ly, it MUST be aligned with and correctly 
adjusted to the blade. Refer to Page 66 to 
check or adjust the riving knife alignment.



To make a rip cut:

1. Preventing Kickback Page 10

2.

3. 

4.

5.

6.

7. 

8.

9.
ON,

Ripping

Serious injury can be caused by kickback. 
Kickback is a high-speed ejection of stock 
from the table saw toward an operator. The 
operator or bystanders may be struck by 
flying stock, or the operator’s hands can be 
pulled into the blade during kickback.

Keep the blade guard installed and in the 
down position. Failure to do this could 
result in serious personal injury or death.

Note: The jointed edge of the workpiece 
must slide against the fence during the cut-
ting operation.

10. 
Figure 

46

Turn OFF the saw and allow the blade to 
come to a complete stop before removing 
the cut-off piece. Failure to follow this warn-
ing could result in serious personal injury.

Figure 46. 



Turn OFF the saw and allow the blade to 
come to a complete stop before removing 
the cut-off piece. Failure to follow this warn-
ing could result in serious personal injury

To make a crosscut using the miter gauge:

1. 

2. 

3.

4.

5.

6. ON,

7.
Figure 47

Figure 47. 

Crosscutting Miter Cuts

To perform a miter cut:

1. 

2. 

3.

4.

Figure 48

Figure 48.

5.

6.
Crosscutting



Blade Tilt/Bevel Cuts

Page 61

Figure 49

Figure 49

Installing a Dado Blade
1.

2.

3.

4.

Never try to dado a warped board by holding 
it down against the table. If kickback occurs, 
your hand will likely be pulled into the blade, 
resulting in serious personal injury.

Dado blades have a higher risk of kickback 
than normal blades because their larger size 
applies stronger forces to the workpiece. 
This risk increases relative to the depth and 
width of the cut. To minimize your risk of 
serious personal injury, ensure that stock 
is flat and straight, and make multiple light 
cuts (rather than one deep cut) to achieve 
the desired cutting depth.

DO NOT make through cuts with a dado 
blade. Dado blades are only intended for 
non-through cuts. Failure to heed this 
warning could result in serious injury.

Dado Cutting

Figure 50. 

Figure

Dado Blade

DO NOT make through cuts with a dado 
blade. Dado blades are only intended for 
non-through cuts. Failure to heed this 
warning could result in serious injury.



To cut a dado with a dado blade:

1. 

2.
Figure 

50

— 

3.

4. ON

5.

6.

Cutting Dadoes with a Dado Blade

Dado blades have a higher risk of kickback 
than normal blades because their larger size 
applies stronger forces to the workpiece. 
This risk increases relative to the depth and 
width of the cut. To minimize your risk of 
serious personal injury, ensure that stock 
is flat and straight, and make multiple light 
cuts (rather than one deep cut) to achieve 
the desired cutting depth.

Figure 51.

Figure

Dado Blade Cut 1

Cut 2

Cut 3

Finished
Dado Cut



Page 29

To use a standard saw blade to cut dadoes:

1. 

2.
 

Cutting Dadoes with a Standard 
Blade

6.
ON

7.
Figure 

53.

8. Figure 54  

Cut 2 Blade

Figure 53. 

Cuts 3+

Figure 54. 

BladeCut 1

Figure 52. 

3.

4.
Page 

36 Page 37

5.
Figure 52



Figure 
55

Figure 55. 

Rabbet Cutting

Always use push sticks, featherboards, 
push paddles and other safety accessories 
whenever possible to increase safety and 
control during operations which require 
that the blade guard be removed from the 
saw. ALWAYS replace the blade guard after 
dadoing is complete.

Dado blades have a higher risk of kickback 
than normal blades because their larger size 
applies stronger forces to the workpiece. 
This risk increases relative to the depth and 
width of the cut. To minimize your risk of 
serious personal injury, ensure that stock 
is flat and straight, and make multiple light 
cuts (rather than one deep cut) to achieve 
the desired cutting depth.

Figure 56. 

4.
ON

 

3.

Figure 56

1. 

2. 

Cutting Rabbets with a Dado Blade



Blade

Figure 58. 

6.

7.
Figure 58

Blade

Figure 57. 

Page 29

To cut rabbets with the standard blade:

1. 

2.

3.

4.

5.
Figure 57, 

Cutting Rabbets with a Standard 
Blade

 

DO NOT place a tall board on edge to per-
form a rabbet cut with a standard blade. 
Workpieces that are too tall to properly 
support with the fence can easily shift dur-
ing operation and cause kickback. Instead, 
place the stock flat on the saw and perform 
the rabbet cut with a dado blade, as instruct-
ed on Page 41.

15 30

45



Resawing

Note: To determine the maximum resawing height 
for this table saw, find the maximum blade height, 
then double it and subtract 1⁄8".

Resawing operations require proper pro-
cedures to avoid serious injury. Extra care 
must be taken to prevent kickback when 
resawing. Any tilting or movement of the 
workpiece away from the fence will cause 
kickback. Be certain that stock is flat and 
straight. Failure to follow these warnings 
could result in serious personal injury.

Figure 59.

Making Resaw Barrier

Tools Needed: Qty

Components Needed for Resaw Barrier:

Only use furniture-grade plywood, kiln dried 
hardwood, or HDPE plastic to prevent warping.

To build the resaw barrier:

1.

2. 

3.

Figure 59



Auxiliary Fence

Components Needed for the Auxiliary Fence:

Only use furniture-grade plywood, kiln dried 
hardwood, or HDPE plastic to prevent warping.

Tools Needed for the Auxiliary Fence:

To build the auxiliary fence:

1.  

2.

3. 
Step 1

4.

Figure 60

Figure 60.

To perform resawing operations:

1.

2.

3.

4.

Note: When figuring out the correct width, 
don't forget to account for blade kerf and 
the inaccuracy of the fence scale while the 
auxiliary fence is installed.

5.

Figure 61

You may experience kickback during this 
procedure. Stand to the side of the blade 
and wear a full face shield to prevent injury 
when resawing.

Resawing Operations

Components Needed for Resawing:



(Front View)

Figure 61

The danger of kickback increases relative to 
the depth of a cut. Reduce the risk of kick-
back by making multiple passes to achieve 
the desired depth of cut. Failure to follow 
these warnings could result in serious per-
sonal injury.

Always use push sticks or push paddles to 
increase safety and control during opera-
tions which require that the blade guard 
and spreader must be removed from the 
saw. ALWAYS replace the blade guard after 
resawing is complete.

8. ON

9.

6.

7.

Figure 62

Figure 62.

11. OFF

12. 

10. Steps 7–9

Figure 62



SECTION 5: SHOP MADE SAFETY 
ACCESSORIES

Making a Featherboard

Material Needed for Featherboard

Additional Material Needed for Mounting 
Featherboard in Miter Slot

To make a featherboard:

1.

Step 3

Featherboards

2.

We recommend using a bandsaw for making 
fingers in the next step because it tends to 
be safer. A table saw can be used, but it will 
over-cut the underside of the ends, produce 
a thicker kerf, and require you to stop the 
blade half-way through the cut, which can be 
dangerous. 

Figure 63.

3.
Figure 

63 

Figure 63 

IMPORTANT:

NOTICE
Only Steps 1–3 are required to make a 
clamp-mounted featherboard. Refer to Page 
48 for instructions on clamping.



Figure 65.

5.

Figure 65

Tip: Consider making the miter bar longer for 
larger featherboards—approximately half the 
length of the total featherboard—to support 
the force applied to the featherboard during 
use.

7.

8.

Figure 
66

4.

Figure 64

Figure 64.

Figure 66.

 Note: The routed slot, countersink hole, and 
the flat head screw are essential for the miter 
bar to clamp into the miter slot. When the 
wing nut is tightened, it will draw the flat head 
screw upward into the countersunk hole. This 
will spread the sides of the miter bar and 
force them into the walls of the miter slot, 
locking the featherboard in place.

 
 Tip: The length of the flat head screw depends 

on the thickness of the featherboard—though 
11⁄2" to 2" lengths usually work.

 
 Mounting Featherboard in 

Miter Slot Page 48
6.



Mounting Featherboard in Miter Slot

Figure 68.

4.

5.

Step 4

 Note: The featherboard should be placed 
firmly enough against the workpiece to keep 
it against the fence but not so tight that it is 
difficult to feed the workpiece.

Mounting Featherboards w/Clamps

4.

5.

6.
Figure 67

Step 5

Figure 67.

1.

2.

3.

Figure 68

1.

2.

3.

Figure 67



Using a Push Stick

Feeding: 

Figure

Push Sticks

Figure 69.

Feeding

Supporting

Push Stick
Prohibition

Zone

Supporting:

Figure 

MATERIAL: 

SANDING: 

SIZING: 

1⁄2" Grid

Figure 71

Figure 70.

Making a Push Stick



Figure 74

1⁄2" Grid

CAUTION: 

CAUTION: 

Figure 72

Using a Push Block

Figure

Push Blocks

Push Stick
Prohibition

Zone

Feeding

Supporting

Figure 73.

Making a Push Block



 Note: We recommend cutting the hardwood 
board oversize, then jointing and planing it 
to the correct size to make sure the board 
is square and flat. Only use furniture-grade 
plywood or kiln dried hardwood to prevent 
warping.

Figure 75.

Making a Narrow-Rip Push Block for 
an Auxiliary Fence
1. 

Figure 
75.

Narrow-Rip Auxiliary 
Fence & Push Block

2.

Figure 76

Figure 76.

Figure 77.

3.

Figure 77

4.

Material Needed for Narrow Rip Auxiliary 
Fence & Push Block

Material Needed for Push Block



Using the Auxiliary Fence and Push 
Block
1.

Figure 78

2.

Figure 43 Page 34

Figure 78.

Keep the blade guard installed and in the 
down position. Failure to do this could 
result in serious personal injury or death.

Turn OFF the saw and allow the blade to 
come to a complete stop before removing 
the cut-off piece. Failure to follow this warn-
ing could result in serious personal injury.

Figure 79.

3.

4. ON

5.

6.

Figure 80

Figure 80



Figure 82

Figure 82. 

Crosscut Sled

Figure 81

Figure 81.

Outfeed & Support 
Tables



H7583—Grizzly Tenoning Jig

Figure 83

G7314Z—Heavy-Duty  Mobile 
Base

Figure 84.  

Some aftermarket accessories can be 
installed on this machine that could cause 
it to function improperly, increasing the risk 
of serious personal injury. To minimize this 
risk, only install accessories recommended 
for this machine by Grizzly.

NOTICE
Refer to the newest copy of the Grizzly 
Catalog for other accessories available for 
this machine. 

T10222—Router Table Attachment
T10223—Sliding Table Attachment

Figure 85. 

T10223 T10222

T23146—Zero Clearance Insert for G0715P

SECTION 6: AFTERMARKET 
ACCESSORIES FROM GRIZZLY



G1163—1HP Dust Collector
G3591—30 Micron Replacement Bag
H4043—3.0 Micron Upgrade Bag

Figure 88.

G1317—37" Wide Outfeed Roller System
H8875—26" Wide Outfeed Roller System

Figure 86. 

Model G1317 Shown

Figure 89. 

G4173—1⁄8 HP Power Feeder
G4176—1⁄4 HP Power Feeder
G4179—1⁄2 HP Power Feeder

Figure 90.  

H3309—  Featherboard
Figure 87. 

G5562—SLIPIT® 1 Qt. Gel
G5563—SLIPIT® 12 oz Spray
G2871—Boeshield® T-9 12 oz Spray
G2870—Boeshield® T-9 4 oz Spray
H3788—G96® Gun Treatment 12 oz Spray
H3789—G96® Gun Treatment 4.5 oz Spray



H1052—Clear Flexible Hose 4" x 10'
G1536—Black Flexible Hose 4" x 10'
G3179—Heavy-Duty Clear Flex Hose 4" x 10'
G8830—Hose Hanger 4 1⁄2"
G1552—Y-Fitting 4" x 4" x 4"
G1545—90° Elbow 4"
G2482—Hose Coupler (Splice) 4"
G2974—Wire Hose Clamp 4"
G1843—Plastic Blast Gate 4"
G4679—Anti-Static Grounding Kit

Figure 93.

Figure 94.

T20392—Success with Tablesaws

Forrest Woodworker II Saw Blades
T20778—10", 20 Teeth
T20779—10", 40 Teeth
T23527—10", 48 Teeth

Figure 91. 

Figure 92. 

Forrest Dado Blades
H4756— 8", 24 Teeth, 1/4"–29/32" Groove
T23267—8", 24 Teeth, 3/16"–1/4" Groove



SECTION 7: MAINTENANCE

Daily (Ongoing)

Weekly

Monthly

Page 71

Every 6–12 Months
Page 58

Page 58

Schedule

Cleaning

Page 55

Unpainted Cast Iron

To prevent serious per-
sonal injury from shock 
or accidental startup, 
always disconnect power 
from machine before 
doing any maintenance.



Lubrication

The following are the main components that 
need to be lubricated:

Trunnion Slides

Figure 95

Figure 95.

Figure 96. 

Figure 97. 

Figures 
96–97

Worm Gear, Bull Gear & Leadscrew



SECTION 8: SERVICE

Troubleshooting

Page 71

Page 71

Note: Please gather the serial number and manufacture date of your machine before calling.



Page 31
Page 63
Page 68

Page 61

Page 61

Page 63

Page 31
Page 31

Page 68
Page 63



Blade Tilt Stops

 

Note: The tilt scale reads "0" when the blade is 
90° to the table. 

Tools Needed Qty
° 

Setting 90° Stop Collar
1. 

2.

3. 

Figure 98

Figure 99

Figure 99

Figure 98. 

4.

5.
Figure 100

Figure 100.

6. 
Figure 98

7.



Setting 45° Stop Collar
1. 

2.

3. 

Figure 101

Figure 101. 

4.

8. Steps 2 3

6. 
Figure 101

7.

8. Steps 2 3

Figure 102. 45° stop collar.

5.
Figure 

102



3. 

4. 

5. 

Figure 
104

The saw blade is sharp. Use extra care or 
wear gloves when handling the blade or 
working near it.

Miter Slot to Blade 
Parallelism

Figure 103. 

Tools Needed Qty

To adjust the blade parallel to the miter slot:

1. 

2. 

Figure 103

Step 11

 

Step 6

Figure 104.



6. 

Figure 105

7.

Figure 106

8.

Steps 2–5

Figure 105.

Figure 106.

Step 11

Step 7

Step 9

Figure 107. 

9. 

Figure 107
Step 7.

10.

Step 11  

Step 9

11. 

Step 15

Step 12

The trunnion and motor assembly could 
fall and crush your hands or arms if the 
trunnion mounting cap screws are loosened 
too much during the following steps. DO 
NOT remove the cap screws that secure the 
trunnions to the table or loosen them more 
than 11⁄2 turns! 



12. Step 11

Figures 108–109 

Figure 108

Figure 108. 

Figure 109. 

Figure 109

13. 

14.

15. 



Spreader or Riving 
Knife Alignment

Checking Alignment

Tools Needed Qty

To check the spreader/riving knife alignment:

1.

2.

3.

Figure 110

Figure 111

Figure 111.

Adjusting Alignment

4.

Adjusting Bent 
Spreader/Riving Knife Page 67

Adjusting Alignment

Possible Tools Needed Qty

To adjust the spreader/riving knife position:

1. 

2. 
Figure 110.



3.
Figure 112

Adjusting Bent Spreader/Riving 
Knife
1. 

2.
Steps 1–3

Checking Alignment

Checking Alignment

5. Checking Alignment  Steps 1–3

6.

Figure 112. 

Fence Adjustments

Tools Needed Qty

Figure 113.

4. 

Figure 113

Height and Square

To check/adjust the fence height and square-
ness to the table:

1.

2.

3.
Figure 113 



9.
Figure 114

Figure 115.

Figure 114.

5. 

6.

Figure 114

Figure 116

A

B

7.

8.
Figure 115

Parallelism & Clamping Pressure

Step 9

To adjust the fence parallelism and clamping 
pressure:

1.

2.

Step 
5

Step 3

3. Figure 113 
Page 67

4. Step 2

5.
Figure 

116

Parallelism & Clamping Pressure



Figure 117

Figure 117.

6.

Figure 116A
Step 8

Figure 116B
Step 7

7.

8. Figure 
113 Page 67

Optional Offset Fence Adjustment

To offset the fence:

1.

2.

3.

4.
Figure 117

5.

6.

Step 4



Miter Gauge 
Adjustments

Tools Needed Qty

Checking/Setting 90° Stops
1.

2.

3.

4.

Figure 118

Figure 118.

Step 4

5.
Figure 119

Checking/Setting 45° Stops

Figure 119.  

6.



Belt Tension & 
Replacement

Tools Needed Qty

Tensioning Belt
1.

2.

3.
Figure 120

4.

5.

Figure 121

Replacing Belt
1. 

2.

3.
Figure 120  

4.

5.

6. Step 5 Tensioning Belt

7. 

Figure 121

6.

Figure 120.



SHOCK HAZARD. 

MODIFICATIONS.

WIRE CONNECTIONS.

CIRCUIT REQUIREMENTS. 

 

WIRE/COMPONENT DAMAGE.

MOTOR WIRING. 

CAPACITORS/INVERTERS.

EXPERIENCING DIFFICULTIES. 

Wiring Safety Instructions

The photos and diagrams 
included in this section are 
best viewed in color. You 
can view these pages in 
color at www.grizzly.com.

Note: Please gather the serial number and manufacture date of your
machine before calling. This information can be found on the main machine label.

SECTION 9: WIRING



READ ELECTRICAL SAFETY 
ON PAGE 72!

Wiring Diagram

110 VAC
5-20 Plug

(As Recommended)

110V/220V
MOTOR

SWITCH
BOX

6-20 PLUG
220 VAC

Figure 122

Figure 123

Figure 124



READ ELECTRICAL SAFETY 
ON PAGE 72!

Electrical Components

Figure 122. Motor capacitors.

Figure 123. Motor junction box.

Figure 124. Switch box components.



SECTION 10: PARTS

Body

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 P0715P001 EXTENSION WING 17 PS14M PHLP HD SCR M6-1 X 12
2 PCAP88M CAP SCREW M10-1.25 X 25 18 PLW03M LOCK WASHER 6MM
3 PLW06M LOCK WASHER 10MM 19 PWF06M FENDER WASHER 6MM
4 PW04M FLAT WASHER 10MM 20 P0715P020 BASE PLATE
5 P0715P005 TABLE 21 PW02M FLAT WASHER 5MM
7 PFH07M FLAT HD SCR M5-.8 X 10 22 PLW01M LOCK WASHER 5MM
8 P0715P008 MAGNET 23 PCAP33M CAP SCREW M5-.8 X 12
9 P0715P009 STANDARD TABLE INSERT 24 P0715P024 DUST HOOD 4"
10 P0715P010 DADO TABLE INSERT 25 P0715P025 LEADSCREW EXTERNAL BRACKET
11 P0715P011 MOTOR COVER 26 P0715P026 CABINET REAR ACCESS PANEL
12 PTLW13M INT TOOTH WASHER 6MM 27 P0715P027 LEADSCREW INTERNAL BRACKET
13 P0715P013 KNOB BOLT M6-1 28 PCAP31M CAP SCREW M8-1.25 X 25
14 P0715P014 TILT SCALE 29 PLW04M LOCK WASHER 8MM
15 P0715P015 STRAIN RELIEF 30 PW01M FLAT WASHER 8MM
16 P0715P016 CABINET STAND 31 PCAP15M CAP SCREW M5-.8 X 20



Trunnion



Trunnion Parts List
REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PB03M HEX BOLT M8-1.25 X 16 143 P0715P143 LOCK PIN CAM
102 PLW04M LOCK WASHER 8MM 144 PW03M FLAT WASHER 6MM
103 PLN07M LOCK NUT M16-2 145 PLW03M LOCK WASHER 6MM
104 PWF08M FENDER WASHER 8MM 146 PCAP02M CAP SCREW M6-1 X 20
105 PW08M FLAT WASHER 16MM 147 P0715P147 COMPRESSION SPRING
106 P0715P106 MOTOR 2HP 110/220V 1PH 148 P0715P148 SPACER
106-1 P0715P106-1 MOTOR FAN COVER 149 P0715P149 LOCK PIN
106-2 P0715P106-2 MOTOR FAN 150 P0715P150 RIVING KNIFE CLAMP PLATE
106-3 P0715P106-3 MOTOR JUNCTION BOX 151 P0715P151 LOCK COLLAR
106-4 P0715P106-4 R CAPACITOR 60M 300V 1-3/4 X 4 152 PSS26M SET SCREW M5-.8 X 6
106-5 P0715P106-5 S CAP. 200M 250V 1-3/4 X 2-1/2 153 PR32M EXT RETAINING RING 48MM
106-6 P0715P106-6 CAPACITOR COVER 154 P0715P154 SAW BLADE 10" X 40T 5/8" ARBOR
107 PLN09M LOCK NUT M12-1.75 155 P0715P155 ARBOR FLANGE
108 PK07M KEY 6 X 6 X 20 156 P0715P156 ARBOR NUT
109 P0715P109 ARBOR PULLEY 157 PCAP04M CAP SCREW M6-1 X 10
110 P0715P110 MOTOR PULLEY 158 P0715P158 LOWER BLADE GUARD
111 PSS01M SET SCREW M6-1 X 10 159 P0715P159 GROOVED CAPTIVE PIN
112 P0715P112 RIBBED V-BELT 6PJ-365 160 P0715P160 SPRING RETAINING SCREW
113 P0715P113 ARBOR BUSHING 161 PEC02M E-CLIP 4MM
114 P6202-2RS BALL BEARING 6202-2RS 162 P0715P162 TENSION SPRING
115 P0715P115 MOTOR MOUNT 163 P0715P163 HANDWHEEL
116 P0715P116 COMPRESSION SPRING 164 P0715P164 HANDWHEEL LOCK KNOB
117 P0715P117 ARBOR LOCK BUSHING 165 P0715P165 HANDWHEEL HANDLE
118 P0715P118 ARBOR LOCK PIN 166 P0715P166 BEVELED BUSHING
119 P0715P119 BEVEL STOP SUPPORT 167 PEC10M E-CLIP 9MM
120 PW02M FLAT WASHER 5MM 168 P0715P168 SPACER
121 PLW01M LOCK WASHER 5MM 169 P0715P169 BEARING WASHER
122 P0715P122 ARBOR LOCK PIN KNOB 170 PRP42M ROLL PIN 3 X 20
123 PS08M PHLP HD SCR M5-.8 X 12 171 P0715P171 TILT LEADSCREW
124 P0715P124 ARBOR 172 P0715P172 TILT LEADSCREW NUT
125 PK20M KEY 5 X 5 X 15 173 PS14M PHLP HD SCR M6-1 X 12
126 P6202-2RS BALL BEARING 6202-2RS 174 P0715P174 POINTER BRACKET
127 PN01M HEX NUT M6-1 175 PEC12M E-CLIP 12MM
128 PCAP29M CAP SCREW M6-1 X 40 176 P0715P176 POINTER
129 PCAP90M CAP SCREW M10-1.5 X 55 177 PW05M FLAT WASHER 4MM
130 PN02M HEX NUT M10-1.5 178 PS07M PHLP HD SCR M4-.7 X 8
131 P0715P131 MAIN TRUNNION 179 P0715P179 ELEVATION SHAFT
132 P0715P132 MOTOR MOUNT PIVOT SHAFT 180 P0715P180 SPACER
133 PB177M HEX BOLT M10-1.25 X 30 181 P0715P181 FRONT TRUNNION
134 PLW06M LOCK WASHER 10MM 182 P0715P182 ELEVATION SHAFT BUSHING
135 PW04M FLAT WASHER 10MM 183 P0715P183 COMPRESSION SPRING
136 P0715P136 TABLE SHIM 184 P0715P184 WAVE WASHER
137 P0715P137 REAR TRUNNION 185 P0715P185 LOCK COLLAR 90 DEG
138 P0715P138 SPACER 186 P0715P186 LOCK COLLAR 45 DEG
139 P0715P139 SPRING BRACKET 187 PCAP24M CAP SCREW M5-.8 X 16
140 PLN02M LOCK NUT M5-.8 188 P0715P188 TILT LEADSCREW SPACER
141 P0715P141 ARBOR SUPPORT 189 P0715P189 ELEVATION SHAFT SPACER
142 P0715P142 RIVING KNIFE MOUNT



Power Switch

REF PART # DESCRIPTION REF PART # DESCRIPTION
201 PHTEK44M TAP SCREW M3.5 X 19 207 PLW01M LOCK WASHER 5MM
202 P0715P202 ON/OFF PADDLE SWITCH W/PIN 208 PW02M FLAT WASHER 5MM
203 P0715P203 SWITCH BOX 209 P0715P209 CLAMP-ON TERMINAL RING
204 P0715P204 CIRCUIT BREAKER 10A 220V 210 PTLW02M EXT TOOTH WASHER 5MM
204-1 P0715P204-1 CIRCUIT BREAKER 20A 110V 211 P0715P211 SWITCH BRACKET
205 P0715P205 CIRCUIT BREAKER NUT 212 PHTEK18M TAP SCREW M3.5 X 10
206 PS05M PHLP HD SCR M5-.8 X 8 213 P0715P213 STRAIN RELIEF

Miter Gauge

REF PART # DESCRIPTION REF PART # DESCRIPTION
400 P0715P400 MITER GAUGE ASSEMBLY 409 PW05M FLAT WASHER 4MM
401 P0715P401 HANDLE PLUG 410 P0715P410 POINTER
402 P0715P402 HANDLE 411 P0715P411 STOP BLOCK
403 P0715P403 SPACER 412 P0715P412 STOP PIN
404 P0715P404 MITER GAUGE BODY 413 P0715P413 MITER BAR
405 PN06M HEX NUT M5-.8 414 PFH19M FLAT HD SCR M4-.7 X 10
406 PS06M PHLP HD SCR M5-.8 X 20 415 P0715P415 T-SLOT WASHER
407 PS38M PHLP HD SCR M4-.7 X 10 416 PFH04M FLAT HD SCR M6-1 X 8
408 P0715P408 PIVOT PIN



Blade Guard

REF PART # DESCRIPTION REF PART # DESCRIPTION
300V2 P0715P300V2 BLADE GUARD ASSEMBLY V2.11.10 315V2 P0690354V2 RIVET 5 X 12MM V2.11.10
301 PRP39M ROLL PIN 4 X 20 316 PB122M HEX BOLT M4-.7 X 8
302 P0690319 TORSION SPRING 317 P0690332V2 GUARD SUPPORT
303 PLN03M LOCK NUT M6-1 318 PS62M PHLP HD SCR M6-1 X 30
304 P0690322V2 SUPPORTING ARM 319 P0690342V2 SUPPORT ARM SPACER
305 PS47M PHLP HD SCR M6-1 X 25 320 P0690345 PAWL SPACER
306 PW03M FLAT WASHER 6MM 321V2 PB42M HEX BOLT M5-.8 X 20
307 P0690326 TOP GUARD 322 PW02M FLAT WASHER 5MM
308 PS17M PHLP HD SCR M4-.7 X 6 323 P0690349 PAWL
309 P0690328 FRONT GUARD PLASTIC 324 P0690350 SPLITTER
310 P0690331V2 SIDE GUARD PLASTIC 325V2 P0715P325V2 RIVING KNIFE V2.04.11
311 P0690356 GUARD CLAMP 326V2 P0690352V2 RIVET V2.11.10
312 PLN02M LOCK NUT M5-.8 327 P0690353 RIVING KNIFE HOOK PLATE 
313 PS38M PHLP HD SCR M4-.7 X 10 328V2 PB11M HEX BOLT M5-.8 X 8
314 PRP107M ROLL PIN 6 X 32 329V2 PS31M PHLP HD SCR M6-1 X 35



Fence

REF PART # DESCRIPTION REF PART # DESCRIPTION
500 P0715P500 RIP FENCE ASSEMBLY 511 P0715P511 BALL KNOB
501 P0715P501 GLIDE PAD 512 PLN10M LOCK NUT M10-1.25
502 P0715P502 ROUND LOCK NUT M12-1.75 513 PS22M PHLP HD SCR M5-.8 X 25
503 PSS109M SET SCREW M12-1.75 X 16 514 PLW01M LOCK WASHER 5MM
504 PSS108M SET SCREW M12-1.75 X 10 515 P0715P515 FENCE SCALE WINDOW
505 PB47M HEX BOLT M6-1 X 40 516 P0715P516 FENCE FACE
506 P0715P506 LOCK FOOT 517 PS11M PHLP HD SCR M6-1 X 16
507 PLN03M LOCK NUT M6-1 518 P0715P518 FENCE BASE
508 PB22M HEX BOLT M8-1.25 X 50 519 P0715P519 FENCE BASE END CAP 50 X 50MM
509 P0715P509 FENCE LOCK LEVER 520 PSS32M SET SCREW M12-1.75 X 30
510 P0715P510 MAGNET



Rails

REF PART # DESCRIPTION REF PART # DESCRIPTION
601 P0715P601 REAR RAIL 611 PLW03M LOCK WASHER 6MM
602 PW04M FLAT WASHER 10MM 612 PCAP01M CAP SCREW M6-1 X 16
603 PLW06M LOCK WASHER 10MM 613 P0715P613 GUIDE TUBE END CAP 40 X 50MM
604 PCAP64M CAP SCREW M10-1.5 X 25 614 P0715P614 FENCE SCALE
605 PCAP40M CAP SCREW M8-1.25 X 35 615 P0715P615 FENCE GUIDE TUBE
606 PW01M FLAT WASHER 8MM 616 PFH36M FLAT HD SCR M8-1.25 X 35
607 PLW04M LOCK WASHER 8MM 617 PCAP33M CAP SCREW M5-.8 X 12
608 PN03M HEX NUT M8-1.25 618 PW02M FLAT WASHER 5MM
609 P0715P609 FRONT RAIL 619 PLW01M LOCK WASHER 5MM
610 PW03M FLAT WASHER 6MM



Machine Labels

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

REF PART # DESCRIPTION REF PART # DESCRIPTION
701 PLABEL-14A ELECTRICITY LABEL 709 PLABEL-75 POLAR BEAR LOGO LABEL
702 P0715P702 RIVING KNIFE PRECAUTIONS LABEL 710 P0715P710 MODEL NUMBER LABEL
703 PLABEL-76 BLADE GUARD LABEL 711 PLABEL-77 GRIZZLY.COM PB LABEL
704 P0715P704 RIP FENCE LABEL 712 P0715P712 MACHINE ID LABEL
705 PLABEL-57 EYE/LUNG HAZARD LABEL 713 PLABEL-12A READ MANUAL LABEL
706 PPAINT-24 PB WHITE TOUCH-UP PAINT 714 PLABEL-78 TABLE SAW WARNING LABEL
707 G8588 GRIZZLY NAMEPLATE 715 PLABEL-79A MOTOR DOOR WARNING LABEL
708 P0715P708 GRIZZLY GREEN TAPE 716 PLABEL-63 DISCONNECT POWER LABEL



WARRANTY CARD

The following information is given on a voluntary basis. It will be used for marketing purposes to help us develop 
better products and services. Of course, all information is strictly confidential.

1.

2.

3.

4.

5.

6.

7.

8.

9.
Note: We never use names more than 3 times.

10.  _____________________________________________________________________

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 

 _________________________________________________________________________________ 





WARRANTY AND RETURNS



Buy Direct and Save with Grizzly® – Trusted, Proven and a Great Value!

~Since 1983~

ORDER
24 HOURS A DAY!

1-800-523-4777

Visit Our Website Today For 
Current Specials! 



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (None)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /UseDeviceIndependentColor
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize false
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness false
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages false
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.01667
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages false
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.01667
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.40
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages false
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (U.S. Web Coated \050SWOP\051 v2)
  /PDFXOutputConditionIdentifier (CGATS TR 001)
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV <>
    /HUN <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /BleedOffset [
        0
        0
        0
        0
      ]
      /ConvertColors /NoConversion
      /DestinationProfileName (None)
      /DestinationProfileSelector /WorkingCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks true
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MarksOffset 6
      /MarksWeight 0.250000
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /WorkingCMYK
      /PageMarksFile /RomanDefault
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
    <<
      /AllowImageBreaks true
      /AllowTableBreaks true
      /ExpandPage false
      /HonorBaseURL true
      /HonorRolloverEffect false
      /IgnoreHTMLPageBreaks false
      /IncludeHeaderFooter false
      /MarginOffset [
        0
        0
        0
        0
      ]
      /MetadataAuthor ()
      /MetadataKeywords ()
      /MetadataSubject ()
      /MetadataTitle ()
      /MetricPageSize [
        0
        0
      ]
      /MetricUnit /inch
      /MobileCompatible 0
      /Namespace [
        (Adobe)
        (GoLive)
        (8.0)
      ]
      /OpenZoomToHTMLFontSize false
      /PageOrientation /Portrait
      /RemoveBackground false
      /ShrinkContent true
      /TreatColorsAs /MainMonitorColors
      /UseEmbeddedProfiles false
      /UseHTMLTitleAsMetadata true
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


